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CONGFIATULAT!ONS on your purchase of a newtractor
"It 'Has been designed, enginéered and manufactured to-© .

. give you the best possible dependability and performance. f?ﬁ HORSEPOWEH

:Should. you expenence any. probiem you'cannot. easnyf il (GASOLINE CApAdTY
.. .rémedy, please contact your neareést authorized service™ . : -
- center/department. We have competent, well-trainedtech- - -_AND TYPE

. Nicians and the propertoois to service or. repatrthls tractor. - E .O"_ TYPE ( API SF/SG) s AE 30 (above 32°F)

. Please read and retain this manual. The instructions will § s
. :“'enable you 16 assemble and malntalnyourtractorproperly ol e '_SAE 5W-30 (below 32 F)
Always observe the “SAFETY RULES" cen L OI'I_"CAPAC”YI::"-'” R X 1) PINTS e

 UNLEADED REGULAR ~ |

©{MODEL i oo feeaRkpLuG CHAMPION FmsLM
o NUMBER' B HDS“?QA e B [Ty
o NUMBER ST, | e ) D
THEMODELANDSERIALNUMBEHSWILLBEFOUND Col e i st :-1
'|ON A PLATE UNDER THE SEAT." s ha2nd ;
-YOUSHOULDHECORDBOTHSERIALNUMBERAND P e ath 8
| DATE OF PURCHASE AND KEEP ;NASAFE _F‘LACE e gin g
- [FORFUTURE REFERENCE-* A e e e ,HEVERSE 1.
- CUSTOMER RESPONSIBILIT!ES . | TIREFRESSURE. - 0 __-.::--'.;Fégg"“ j‘;gg:
-+ Readand observethesafetyrules. o b il
o 2-5=Z Followaregularscheduletn maintamlng,carmgforand .| CHARGING SYSTEM: . _.'-"-:SAMPS BATTEHY B K
- ..using your tractor.: : : | e IR SAMPS HEADL;GHTS e

" Follow the'instructions under“Customer Responsabtll- —— — .
~ties" and “Storage” sections of this owner's manual. _BATTERY' R :'..:ATNPISEA 25c.:__.f_.-_..._ '

CASE SIZE U1R

- _VALVE CLEARANCE INTAKE 005"~ 007"_- S
| ~ EXHAUST: 009" - 011"'-_-5. ot

mﬂwmwee

| BLADE BOLT TORQUE - '80-35FT. LBS.

' in effective. worklng order by the operator

A spark arrester for the muffler is avallable through your-' L
nearest:-authorized setvice: center/department (See RE-__.' s
_PAIR PARTS section of this manual). - :

- Otherstates may have s:mllar Iaws Federa! Iaws app!y on '. :
federallands TR e T

-.'_Z_.__WARNING ThES tractor is ‘equipped: w&th an- internal e
" "combustion engine and should nct be Used onornearany -
~'unimproved forest-covered, brush-covéred or grass-cov-" =~
.- ered land unless the engine's exhaust systemis equipped -~ .
- with a spark arrester meeting applicable local or statelaws
- (ifany). If a spark arrester is used; it should be malntalned_ BN

n the state of California: the above: is’ reqwred by law _' s
“(Section’ 4442 of the: California Public Resources Code).
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Parts Bag contents shown full size:

__ Parts packed separately in carton _| -

/8-16 X 1

: . r: :'(3)_T|nner.m§.n C|Ip5

(2) Lock Washers 1/4

(2) Washers 9/32 x 5/8 X 16 Gauge

0 )Hex Bolt | '_

:. --Ste’erin’g_f..

 Manval - PatsBag

| Parts bag contents not shown full size.

Steenng Wheel o St — ]
_ Adapter eenng

CInsertiss

Swering ||
“Extension [

Slope sheet

Wheel |
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ASSEMBLY

CONNECT BATTERY (See Flgs. 2 and 3)

“' CAUTION: Do riot short battery terma--j* !

‘move metal bracelets, wri_stwatch-'i-
bands, rlngs etc S

~ tal grounding.

- Open battery box door for: . LT
: inspectlen for secure connectlons (to tlghten hard~

' -Remove eardboarci packmg from seat pan and [ift'seat' s B

_pan to raised position. .
' :Open battery box door..
; 3Remove termlnal protectlve'caps and_drscard.

“-If this: battery is put into service after month and: year:"_ i
~indicated-on-label (label located between terminals) - . |-
_charge battery for minimum of one hourat6-10 amps. - : .

-_-_FarstconnectFtEDbatterycabletoposrtlve(+)termma|. S
-~ with hex bolt; flat washer, !ock_washer and hex nut as: Lo

shown. Ttghten securely

- Connect BLACK grounding cableto'negatlve (- )terml-_:
~.nal with remaining hex bolt, flat washer, Ioek washer_ 5

_and hex nut. Tighten secure[y
Close’ battery box- door o

' 'ware).
» - Inspection, for corrosaon
s Testing battery, .
o Jumping (if requrred)
* Periodic chargmg
- DISCARD S
oo TERMINAL.
POSITIVE - " - PROTECTIVE .

(RED) CABLE -

S CAPS;u'”'f

CRLAT
WASHER Sl

U NEGATIVE
. {BLACK) CABLE

~FG2

nals. ‘Before connecting battery; re- - S st

Posrtwe termmal must_ be connected':- :
- -first to prevent sparkmg from acclden-_-: -|

l INSTALL SEAT (See Fig. 4) L
_:_ - Adjust seat before tightenmg adjustment bolt
o ° Remove cardboard packmg on seat pan -
e _' Place seat on seat pan and assemble shoulder bolt, S _

"+ Assemble adjustmentbolt Iockwasherandﬂatwasher D

saouwen

~-loosely. Do not tighten. -

e Tighten shouider bolt securely. S
e Lower seat into operatmg pOSI’[lOTt and sit on seat.

e slide seat until a comfortable position is reached whrch-_ :
i allows: you to press clutch/brake pedaE aII the way' S

‘down. .

2 e Get off seat wﬂhout movmg 1ts adjusted posmon
e Raise seat_and _t_rghten adJL_l_st_me_n_t bol_t securely. - e

SEATPAN

CPUBOLT o

_'FLAT WASHER"'_'-{-?._ 1

ADJUSTMENT e

‘BoLT LOCK WASHER _

SR _F:'G.'-‘-4;
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CBATTERY  CAUTONOR  REVERSE  FORWARD FAST  SlOW

MOWER HEIGHT DiFFERENTIAL PARKING BRAKE U_r?_iLocK'E'D L

CFUEL- - |
: LOCK LOCKED

© REVERSE  NEUTRAL - HIGH  LOW DARKINGBRAKE -

: "MOW'ER"LIFT :_;.:. E-:_. o __-'_.-ATTACHMENT 1GNITION -

CLUTCH NGAGED -

- DANGER, KEEP HANDS AND FEET AWAY:~ .- 0 L (Hydro Models oniY)
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L The operatlon ofany tractor can resultin forelgn ob;ects thrown into the ¢ eyes which can_._' o,
~“resultin severe eye damage.. ‘Always wear safety glasses or eye shields while operating.” |
. your tractor: or performing any adjustments or repairs.” We recommend a W|de wsron’ B B
safety mask over the spectacles or standard safety glasses R LT

-:HOW TO USE YOUR TRACTOR
To SET PARKING BRAKE (See Flg 6)

Yourtractoris equrpped wrth an operator presence sensmg R
switch.. When engine is running, any attempt by.the = [
-operator to leave the 'seat wrthout flrst settlng the parklng_- Sl i

.brake will shut-off the engine.”

e “Depress clutch/brake pedal lnto full“BRAKE" posmon';; -1

“and hold. -

& Place park[ng brakelever m“EENGAGED” posmon and'

‘release pressure from clutch/brake pedal. Pedal should

" -w1ll hold tractor. secure..

: ATTACHMENT CLUTCH LEVEH
“ENGAGED’ POSITION : e
: “DISENGAGED”'

. THROTTLEICHOKE
GONTHOL -

PARKING BRAKE
_' “ENGAGED” .- :
POSITION AT

o "D!SENGAGED”

“BRAKN

POSITION - .

| CLUTCH/BRAKE PEDAL"”
 “DRIVE” POSITION °

FIG 6

STOPPING (See Flg 6)
'MOWER BLADES - e

+ - sition..- .
_ GROUND DREVE S

Depress ciutch/brake pedal mto fu]l “BRAKE” posmon : :

IMove. gearshlft Ieverto neutral (N) posmcn
ENGlNE =L T
-« " ‘Move throttle control to slow (-m) pos:t:on -

-~ unauthorized use. :
* - Never use choke to stop e_ngme.- e

: POSIT!ON : :

~7 POSITION .~

NOTE ‘Under. certaln cond|t|ons when tractor is standlng o

idle with the engine running, hot engine exhaust gases may -

- ‘cause "brownmg" of grass.  To eliminate this possibility, -

: j._always stop englne when stoppmg tractor on grass areas.

’ f- CAUTION Always stcp tractor com-
_pletely, as described above, before leav-
ng-the operator’s: pOSItzcn to empty
: grass catcher etc T

TO USE THROTTL.E CONTROL (See Flg 6)

c ; . ~ Always operate engine at full throttle.
remain in "BRAKE" posrtlon : Make su.re. parklng brake.:__ o - Operating engine at: less than full thrott[e reduces the -

- ‘battery charging rate.:

. Fult throttle offers the best baggmg and mower pertor-. .
“mance. : : K

TO| MOVE FORWARD AND BACKWARD (See'- .
_ Fig.6).

- .- The direction and s.peed of movement ss contro[[ed by the' x '

- _gearshift ‘lever.

e Start tractor with” ciutch/brake pedal depressed andi -

", gearshift lever in feutral Ny pos:taon

° ~Move: gearshlft lever to desrred posrtlon

e Slowly release clutchfbrake pedal to start movement .

" IMPORTANT: BRING TRACTOR TOA COMPLETE STOP
~ BEFORE:SHIFTING-OR CHANGING :GEARS. FAILURE-

- Fig.5) " . S |
. The posrtlon of the attachment lrft iever determlnes the a
- cuttmg herght R _ o : )

‘Move attachment c]utch leverto “DISENGAGED” po : -

- TODO SO wru_ SHORTEN THE USEFUL LiFE OF YOUR L
. TRANSAXLE. . . . =

TO ADJUST.MOWER CUTI']NG HEIGHT (See_ <

Grasp lift lever e e

“ Press p!unger W|th thumb and move Iever to desured'-
posrtton

" The cutting height- range is approxrmateiy1 1/2to 4" The -
-heights are measured from the ground to the blade tipwith™ .-
- 'the engine not running.’ These heights are approximate "
“ooand may- vary dependmg upon soil condmons he[ght of -

- grass and types of grass being: mowed

S “ The averagelawn should be cutto apprOX|mately2 1 /2" -

' ) NOTE: 'Failure to move throttle ¢ontrol to slow’ () position
and -allowing: engine 1o rdle betore stoppmg may cause: S
. engine to"backfire’: . : : :

s Tum lgmt:on key to “OFF” posrtlon and remove key' S
.. Always remove: key when !eavmg tractor to prevent__ B

" inches during the ‘¢ool season and to over 3 inches -
- durifg hot:months:  For- healthier and better. lookmg B
“+lawns, mow often-and after. moderate growth

. - For best cutting pen‘ormance grass over 6inches in -

~-height ‘should be mowed' twice: :Make the first: cut
relatlveiy hlgh the second to: desrred helght o
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 TOSTART ENGINE (See Fig. 6)

" ‘When starting engine for the first time or if  engine. has run
- out of fuel, it will take extra crankmg trme to move fuet from.- i
- the tankto the engine. = == o ke

LS Depress clutch/brake .pedal and set pafklng brake

~» Place gearshift lever in neutral (N) position. -~
.-___-_-_"Move attachment’ clutch to “DISENGAGED” posmon o :
s .Move throttle contro! lever- ‘to choke- (N posrtron for'_[i S

_cold engine start. For warm englne start move
~gontrol to fast: (-@;) posntlon '

Ce 'Insertkeylntmgnlt!on andturn keyclockW|seto“STAF{T"- i
~position and release key as'soon as engine starts. Do

-~ not
seconds per minute.:

position; wait a.few. minutes and:try again. -

s When engine starts move throttle controi t'
o '-_'posmon L :

o Allow engme to warm up for a tew mlnutes before__ ;

~engaging drive or attachments.
~ NOTE:

. ments sect|on of thls manual

o -_.f_'__ﬂ.:_.:MOWING T!PS

thrott e N

run - starter continuously: for rmiore than- fifteen: | S
[li-eéngine does not: start after .

. sevéral ‘attempts, move throttle control to fast (@)'_

Ifata hlgh altitude (above 3000 teet) or'in coid Gl
‘temperatures ‘(below 32°F), the carburetor fuel mixture =~ """
may need to be adjusted for best engine performance. See ...

“TO ADJUST CARBURETOR" in 1lhe Serv:ce and AdeSt~ L

. -Tire chains’ cannot be used when the mower housmg' o
~is attached-fo tractor. . :

- Mower 'should be properly leveled: for best mowmg

o the Service and. Ad;ustments sectlon of this, manual. -

- - "_The left hand S|de of mower should be used for trim=

. -_'-_"Drtve .so that clrpp:ngs are dlscharged:'onto the- area.'.-' E

L _chpptngs and more uniform cuttrng i o
" e/ When mowing large areas, start by. urnlng to the rlght )

-finished (See Fig. 8).. :
i grass is extremely taEI 1t shoul

be mowed twnce to'

S pingss Make! fll‘St cut relatlvety hrgh the second to the- .
. desired helght S .

‘L 7 Donot mow grass when itis wet Wet grass wrll p[ug - '_ e
co s mower and leave undesu’able ciumps Allow grass to -

gy "-_dry before’ mowmg

‘e Always operate engme at fuII throttle"when mowingto |
"7 assure better mowing . perférmance: and proper dis- .
- charge of material. ‘Regulate ground speed by select-- -

t performance as well as the qua!tty of cut desired.-

ST Whien operating’ attachmients, select a ground speed
~that will suit the terrain and give: best performance of s

| the attachment belng used

“‘performance. See“TO LEVEL MOWERHOUSING" in .. -
.7 that has beén cut:’ Have the cut area to the right of the
" traictor.This will result:in'a'moré even. dlstributlon of =

80 :that clippings. will: dlscharge ‘away :from shrubs; -
__.fences driveways, etc.” After one or:two rounds, mow = .
~+in the ‘opposite dlrectlon makmg Ieft hand turns unt|l -

“reduce load and. poss:ble fire ‘hazard from dried clip-<~

| ~.ing‘a‘low ‘enoligh: gear:to_ give the: mower. cutting. - . .
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cusromsa RESPNSlBlLlTlES

' '__.'BRAKE OPERATION

If traotcr requrres more than srx (6) feet stoppmg dlstance__ S
- athigh'spéed in highest gear, then brake must be'adjusted. =

(See "TO ADJUST BRAKE” in. the Servrce and Adjust—'- '
--'ments sectlon of thls manual) S g

| _'-_TIRES : el _
_'__Malntarn proper air pressure in ali tlres (See “PROD-' iRty
- UCT SPECIFICATIONS” on page 2 of.this. manual) B

 Keep tires free of gasoline, oil; orinsect control chemr— G RO

BLADE CAF{E

“For best results mower blades rmust be’ kept shar
- ‘place bent or damaged blades : i

| 'BLADE HEMOVAL (See Fig.9)

-+Raise mower to hrghest posrtlon 10 allow"___ccess to e

gTRAcros = =
- “Always observe safety rules when performmg any malnte-. S
nance. .. - . R '

_ cals'which can harm rubber: -

other hazards that may cause tlre_damage =

. blades.

" Refnove hexbolt lockwasheran flatwashersecunng FR
blade. = o

Install new or resharpened blade wrth tralllng edge upf W
" towards deck as shown. " o

" Reassémble hex bolt; lock washer and flat washer :n_ e
' = :“G,BATTERY

: S Your tractor has a battery charglng system wh:ch is sutfl- o
: lMPORTANT BLADE BOLT IS GFlADE 8 HEAT TREATED L

NOTE: Wedonotrecommendsharpenangblade butlfyou
-do, be sure the blade is: ba!anced ST

exact order as shown :
Tlghten bolt securely (30 35 Ft l_bs torque)

 HEXBOLT
(GRADE 8)* ~~__

BLADE i

LOCK WASHER <

S GRADE 8 HEA'!" TREATED BOLT CAN BE .
~IDENTIFIED BY SIX.LINES ON THE BOLT HEAD

FIG 9

TRAILINGEDGE |

MANDREL: |-
‘ASSEMBLY |~

. TO SHARPEN BLADE (See Fig: 10)°

‘Care should be taken to keep the: blade’ balanced An :
. unbalanced blade will cause excessrve vnbrat:on and even~
S tual damage to'mower. and eng:ne ' '

- Theblade can be sharpened with afile orona grmdlng
- wheel.-Do not attempt to sharpen while on the mower. -

To check blade balance you will need a 5/8" dlameter -
.= steel bolt, pin, oracone ‘balancer, (When using acone

. ".--balancer follow the instructlons supplled wrth bal-'
~..-ancer). L :

L position.:

*Slide blade on to an unthreaded portlon ofthe steet bolt_' o

_.or.pin and hold the bolt or pin parallel with the ground.. .-~
“If blade is balanced, it should remain in @ horizontal .- .
feither: end ‘of the blade‘'moves downward,

sharpen the heavy end until the blade is balanced..

: : '-.'_:-NOTE Do not useanallfor balancrng blade: The Iobesot -
Avoid stumps, stones, deep ruts sharp ObJeCtS and:. -'the center hole may appear to be centered but are not.’

58" BOLT -
1 OR PIN ~—

: CENTEH HOLE

. BLADE

TRed0

- “cient for normal use.*:However; periodic charging of the L
- battery with an automotlve charger will extend rts lrfe

Keep battery and termlnals clean
Keep battery bolts tlght
Keep small vent holes open : L
Hecharge at: 6 10 amperes for 1'jhour

1 3'ro CLEAN BATTERY AND TERMINALS - _ _
T Corrosion and dirt oh the battery and termlnals can cause' :

i _the battery to “leak”. power ' S :

~~+ “Open battery box door. -

".:_""Dlsconnect BLACK' battery cable flrst then RED bat— : o
- tery cable and-remove battery from tractor o

- /Rinse the battery wrth plain water ahd dry

“"Clean termrnals and battely cable ends w1th W|re brush-'- 5
. until bright. . : : .

Coat termlnals w;th grease or:-petroleum ;elly L
" Reinstall- battery (See “CONNECT BA'I'I'ERY” |n the A

: _f.'_'Assembty sectlon of thls manual)



| _J_gL”-_

oNidNIVHA W0 7 A

MOILSAIO/dYD
.m0

: 6n|d um.lp [zo 609|d6J ‘A'e ] d'

.la_une;uoo smenns e ur uo qmeo

: >;on,sd|p uo euu ,,'|'|n:|,,1e ||0 dea){ Bu:pee.l P
~@leinooe Joy Ajpinoes: pausiybp si des sonsdip ains oA
_sg ;enalBumoeqmomonsdlp/deoul;;louoeﬁneﬁesn'-_.:_..

. Coenuew
sy} Jo- 8 859(1 uo. (.SNOI.LVOI:IIO'—JdS .LOﬂClOHd,, SRR

- o9s Ajjoedeo sjewixoidde Jo4.jiHaA0 10U O TAIMOIS
o JnOd eqn;xousdm ;mno qﬁnmm flo yim autbua HHOY e

5 ":':E:_Mamoes uem5|1 pug .
0 paurelp seq [ Jeuv_._ e
s - Bryd-Uteip spowsy < e |

[EO ﬁmﬁueqo Usym suibus Sy ISR}
ulp Moue ouou :n;emo og >10|1sd|p/deo ;m lio erwaH---’ o

uo uo Mo; ﬁunuum uJOJ; eﬁewep eu15ua e;qtssod .

'-_".pl.OAB 01 :(|1uenbeu;euow [9A3] IO’ eu16ue.1no/§ 308y "H4o8E o
“..‘eAoqe pasn ueym uondiunsuod )10 pasesIou] Ul Jnsal fim | -

510 AlS09SIA-IINLI 858U} “iayieem pioo ul Buities aaoidun

e "'wJEM_uauM A|ar—.u; Iy UIE.Ip ]]IM uo-.:.
aoe;ms ieAa| uo 3| Jowen ainseg s oo

93 10 :;s uoueouasse]o 80IM8S [dY 198W snwo Y -

-_ aBueqo lio elojaq psjoadxs aﬁum ainteladua) eusuue;aa e S
'ﬁu_ees) 0 SNIONI JONVHO OL

_ |eAe1 li0-8u1 >|oeqo OA ol usea Alemoas )iOIlSdID/dQO .
11 1o U1yl |- ‘uoneiado o sinoy(g):ubla yoea Jaye pue
5 ewﬁue oy ﬁumes,s a.to;eq [oA3] |0, eseoxuem BUKNOBUD - ¢

ieek slio Ul SINoy G2 Joj pasn 1ou-SLIoel.
: 9u1 ;l 1eak & Bouo’ 1sB9| 1€ 10 Jeyealayy sinoy 5z Alens .
pue. uoumado ;o smou 0M1 181{,1 em Jeue EEO aLu ab‘ueuo_z i

e ;_:(ZL'P_U

i o

. @0IAIBS |dY UIM pajel

(210 0EMOL ‘0EMS) S0 AlisodsiA-fIn UBNOYY 3LON -

“HONVHO JI0 1X3N SH0438 Q3 LVdIOLNY SONVH JHNLVHIJNEL
OE . W08

eum,wadwel ﬁune,ledo ps;oadxa mo/( o1 ﬁUlpJOOOE R

- '-epEJB Ausoosmgvss ll08U1198198 *BIS 10 4S UoHeslisseo
:1uaﬁ '1ap Amenb Liﬁ!q asn /i|uo

'NOIJ.VOIHHITI S

| aNmNa

ONI00D TTXVSNVHL

“TEoM LLIO.U d||s 01 wﬁeq Aeq; ,u' :

Sau-z,_'fmaasm _ dSHH aaw 01SND

e o - 'ﬁuuooo mua,sej ues
fqmqm ;;eqo pue 1J|p jo _dn p;mq-_wou 901} g|xesuel dea)q :

i Tt aoegdau agqe;sn[pe I_ S _
" jol-efe syaq UL ‘Aresssdsu |1 soEidel pue uotessdo
o 40 smou oouaumeem pue UoleiouSISp 10§ syjeq- AYOBYD

- sL13gA |



- TO SERVICE PRE- CLEANER

CUST'MER RESP;_NsrBru;]ﬁ%ies

AR FILTER (See Fig. 13)

- Your’ engrne will not run’ properly usmg a dtrty air filter

% ' Clean the foam pre-clearier after every 25 hours of cpera-._=- .
~-tion or every season. ' Service paper cartridge every 100 -
hours of operation or every season, whichever occursfirst.

Setvice air cleaner more often under dusty condrtrons o

. Remove knob(s) and cover

R --: Slide foam pre—cleaner off cartndge

"o Squeeze it dry ina clean clcth

-~ ° . Saturate it in engme oil. Wrap |t in clean absorbent

“:-cloth and squeezeito remove excess oil...
. It very dirty or damaged replace pre cteaner
o '_ Reinstall pre-cleaner over cartndge
~* - Reinstall cover and secure wrth knob( )
_ TO SERVICE CARTRIDGE Lo
* " Remove cartndge nuts

» * Carefully ‘remove cartrldge to prevent debns trom"-.j e
‘entering carburetor.: Clean base’ carefutly to preventr- P

debris from entering carburetcr

® Cleancartr[dgebytapplnggenttyonﬂat_surface lfvery"' o

-~ dirty or damaged, replace cartridge.:

with knob(s).

IMPORTANT:
KEROSENE, ARE NOT TO BE-USED TO: CLEAN:THE

CARTRIDGE. THEY MAY CAUSE DETERIORATION OF =~

' PETROLEUM SOLVENTS SUCH AS

” -'CLEAN AIR SCREEN (See F!g 14)

A screen must bé. kept free of drrt and. chaff tc prevent

. engine damage from overheatmg Clean with a wire brush
or compressed air to remove dlrt and stubborn drled gum

fibers,

- ENGINE ( cooune FiNS (See Frg 14)

R Remove any dust, dirt or oil from engine. coot:ng fzns to'; :

- prevent engine damage from overheating.

THE CARTRIDGE. -DO NOT OIL-CARTRIDGE." DO NOT . B

. USE PFIESSUR[ZED AIR TO CLEAN OH DRY_-

CARTRIDGE.

S TNPAPERT
. CARTRIDGE

CAHTHIDGE_'.' S B

'« Reinstall cartridge, nut, precieaner cover and secure .| ASSEMBLY ... fp

- e -+ Remove screws from blower. hous:ng and |iﬁ housrng' '
e Washitin liquid detergent and. water. R R it
: o e Cover ort flII openlng to prevent entry ot dirt

: by * Use compressed alrorstrff_bnstte brush 1o thoroughly* B
i c!ean eng;ne coollng tlns ; o SRR

~-and dipstick tube: assembly off engine.

. BLOWER HOUSING G
: o SCHEWS

DIPSTICK TUBE

“SPARK

' ENGINE COOLING FINS -
U FIG. 14

PLUG |
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. .CAUTION BEFORE PERFORMING ANY SERVICE OR ADJUSTMENTS e
.._.Depress clutchlbrake pedal fully and set parklng brake ST B
_‘Place gearshift lever in neutral (N) position. ' L e
*'Place attachment ¢lutch in “DISENGAGED” posmon
o Turn lgnltlon key “OFF” and remove key. - . R
:Make sure the blades and all'| movmg parts have completely stopped ST s ,
D;sconnectsparkplug wn'efrom sparkplug and place w1rewhere ltcannot com" |n contactwnth 1

"'TRACTOR
_ TO REMOVE MOWER (See Flg 16)

: Mowerw:il beeasierto remove from the right side of tractor

e Place attachment cititch'i |n “DISENGAGED” posmon

~» .“Move attachment ln‘t I_everforwardto Iowermowerto zts_'

= lowest position:

*Roll belt off engme puHey

- ~»._Disconnect clutch rod from chtch Iever by removmg' o

‘retainer spring. .

~~ ».. Disconnect ant:-sway bar from chasms bracket by o

: _removmg retainer spring. -

o Dlsconnectsuspensmn arms from rear deck brackets‘ S

.. by removing retainer springs.

« " Disconnect front- Iinks from deck by removmg retalner_' . T
I RETAINER
| SPRING -

‘springs. .

* Raise lift lever to raise suspens;on arms Slrde mower'_ '

B “out.-from undertractor
IMPORTANT:

TO INSTALL MOWER (See Flg 16)

« - Raise attachment [ift !ever to its hlghest pSSItIO!’l

_ !FANATTACHMENTOTHEF{THANTHE-" .
"MOWER IS TO: BE MOUNTED TO THE THACTOF{ :
' HEMOVE THE FRONT LINKS 3 Lo

' bl.ijfcﬂédl:i ey

o ANTl-'S'WAY_BA:H._:

.~ CLUTCHLEVER

B CRETAINER -
— . SPRING -

. ENGINE -

suspensmn :
& /" PULLEY -

AHMS N

: :-‘I--."RETAINER
W SPRINGS |
“(BOTH SI_DES) -

CRETAINER .~ .
CUUUSPRINGS
| (BOTHSIDES)

o Slide mower undertractorW|th dlscharge guardto rlght_."-"- S

- side of tractor.:: :
o Lower lft lever to Its lowest posmon el

o !nstall mower. m reverse orderof removal mstructlons
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SERWCE AN A

'7'-3'To REPLACE MOWER BLADE DRIVE-BE_LT_

(See F:g 21)

o ‘The mower blade dnve belt may be replaced without tools

_:Park the tractor on Ievel surface Engage parklng brake '_

~BELT REMOVAL-. R i
e Remove mower from- tractor (See"’l’O _
" MOWER"” in this section of this manual)

' _° Work belt off both mandrei pulleys and :dler puileys
~»Pull belt away from mower i
_ BELT INSTALLATION =+ e
s Install new belt in reverse order of removal

* Make sure belt isin a]] pu]ley grooves and 1n3|de aII belt R It

guides. :

'MANDREL PULLEYS

PULLEY.

PULLEY
FlG 21

n 'ro ADJUST BF{AKE (Se_ Fig. 22)

' . Your tractor is equipped with an ad;ustable'"b ake system :
- which'is’ mounted on the rlght S|de of the transaxle

If tractor requires more than six (6) feet stopping distance |0
athigh épéed in hlghest gear then brake mustbe ad;usted L

°. Depressc!utch/brakepedaland engageparkmgbrake ' -
- -s " Measure distance" between brake-’operatmg arm: andﬁ_]j.__i"-'- : S
' (B '.'ZSTATIONARY/_ i

o -_ifdrstance is otherthan1 1!2" loosen jam nutandturn Cm T 8
- -nut “A” until distance becomes 1_:1/2" Fietlghten_zjam. EEpN

nut “A” on brake rod

' nut against nut "A”.

L. ~Road testtraotorforproperstopplng dlstance as stated L
-above.  Readjust if necessary.: If stopping distance is ™~ | pyrLEY -
still_greater than six  (6).feet in* highest gear, further. - [ . .=
“mainteénance is necessary::Contact’ your nearest au- o

thonzed servroe oenter/department

“'M"OVE_"'_';"_. S

InstaEE mowerln reverse order of removai mstructlons B |

- * - Remove upperbelt keeper . g
oel Remove belt from statlonary ad!er and clutchlng |dler S

s Pull belt slack towatd rear of tractor. Remove belt .
T upwards fromtransaxle pulley by deﬂectmg belt keep—-.__. -

CNUTHAT

" OPERATING ARM ' |

TO REPLACE MOT!ON DRIVE BELT
-(See Fig 23) :
' Park the tractor on’ Ievel surface Engage parking brake

| " For assistance, thete is a beEt mstallatron gu;de decal on T
.+ bottom side of Ieft footrest ' '

-« Remove mower (See “’ro F{EMOVE IVEOWER" ;n tms-'.l_- -

- section of this' manual.) -

ers.

el Pul belttoward front oftractorand remove downwards o

- from around engine puliey

e "Install néw belt by reversing above'procedure

'IMPORTANT "MAKE SURE UPPER BELT KEEPER '|s':. S
*POSITIONED PROPERLY:BETWEEN LOCATOR TABS.".

- _._EN'GINE'--'-;.' S Il LOCATOR -~
- PULLEY. : o) l-TaBs -
- GLUTCHING - -.___ ) o

IDLER FEEN TN B
a “IP~uPPERBELT - | - -
|l 'keeper |

TRANSAXLE~
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- POSITIVE TERMINAL . 'NEGATIVE TERMINAL -

HARGED -
BATTERY .

- POSITIVE fERMlNAL : NEGATIVE_TEHWNIA'L.-__ f

’To REPLACE HEADLIGHT BULB .

» . Raise hood.

e Pull bulb hoider out of the ho]e in tho backsrde of the .

grill,

. Heplace bulb in hotder and push bulb ho!der securely'.'_ y

~ backinto the holo in. the backsade of the grlil
.. CEose hood

INTERLOCKS AND RELAYS

= Unsnap headErght wire connector

e ---3To replace reverse above procedure

To REPLACE FUSE

" Replace with 30 amp atitomotive- type plug |n fuse The '
o :_:--.fuse holder is’ Iocated behlnd the dash '

~ TO REMOVE HOOD AND GRILL 'ASSEMBLY
L ::':(See Fig: 28)

Raise hood.

- Stand anfront oftractor. Grasp hood atsudes tr[t toward
~engine and lift off of tractor. . o

- HEADLIGHT
: CONNECTOF!'..

" Loose. or damaged wmng may cause your tractor to run' .

- poorly, stop runn:ng, or prevent it-from starting. -

-+ Check wiring." See electrical wiring. dragrarn in the':-: o

Repalr Parts sectron of th:s manual
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ST RAGE

-'-Irnmedlately prepare your tractor for storage at the end of

.~ the season or rtthe tractor W|ll not be used for 30 days or .
' more SR e :

gasoline in the tank inside a building *

‘or spark. ~Allow. the ‘engine to. coot'.- :
:__._._betore stormg in any enclosure t

| TRACTOR

. Remove mower frorn.tractor for wmter storage When'-'_;._':
" mower is to be stoted for a period of time, clean it thor--
oughly, remove: all drrt grease Ieav”s etc Store ina

‘clean, dry area.

Ftespons:btl;taes section:of this: manual)

“e - Inspect and replace belts if necessary (See .belt re-. .

'placementmstructlons:nthe Servace and Adjustments S :
S R BN manlmrzmgthe_formatlo_n of fuel gum deposits during stor--

i..age.. Add stabilizer to. gasoline in fuel tank or storage. - .
“‘container. Always foltow the mix ratio found on stabilizer -
: o container.”
s * Be sure that all nuts, bolts and screws are securely L
' fastened. Inspect moving parts for damage breakage -

- section of this manua])

" Lubricaté as shown in the Customer Hesponsmtlltles_.- '_

section of this manual.”

. and wear. Replace if necessary

"'s _Touch up all rusted or chipped palnt surfaces sand'

Ilghtly before pamtmg

BAT!'ERY By
e~ Fully’ charge the battery for storage

o Aftera perlod of tlme ln storage battery may requrre'

recharging. - _ R
* " To help prevent corrosron an

"CAUTION:' Never store the tractor W|th_’ = b

where fumes may reach an ‘open flame - |- '

:I-'.ENGINE

FUEL SYSTEM gy
IMPORTANT: IT: |s IMPOHTANT TO PREVENT GUM-"

- "DEPOSITS FROMFORMING IN ESSENTIAL FUEL
- 'SYSTEM PARTS SUCH:AS CARBURETOR, FUEL FILTER, .
" FUEL-HOSE, ‘OR: TANK DURING" STORAGE.

ALSO,

EXPERIENCE: INDICATES THAT. ‘ALCOHOL  BLENDED
- -FUELS (CALLED GASOHOL OR:USING ETHANOL OR

" “METHANOL).CAN ATTRACT MOISTURE WHICH LEADS

T0 SEPARATION AND FORMATION OF ACIDS DURING

. .STORAGE.
' SYSTEM OF AN: ENG!NE WHILE IN STORAGE

- Drarn the fuet tank e e
e Start the engme and let lt run unt|l the tuel Ilnes and'

'ACIDIC :GAS  CAN/ DAMAGE "THE FUEL

- carburetor are empty.

e ;:.'--"'Neveruseen ine orcarburetorcteaner roducts inthe"..
. Clean enttretractor(See"CLEANING” mthe_Custorner TR g p :

- fuel tank or permanent damage may occur

e _‘Use_fresh fue! next season

uel stabilizer. is an. acceptable alternat:ve in -

Rui engine at least 10 minutes after adding -

- _-'stabr[[zerto allow the'stabilizer to reach the ¢arburetor. Do

e not drarn the gas tank and carburetor |t usmg tuel stabltizer

powerz Ieakage durrng B
long periods of storage,: battery. cables' should be
- disconnected and battéry ¢cléaned thoroughly (Se&“TO i

-CLEAN. BATTERY:AND:TERMINALS” in the' Cusfz__- B

tomer Responsrbrlrtles section of this: manual)

s After cleaning; leave: cables drsconnected and place e
' cablés where they cannot come in contact wrth battery e

terminals.: - .
«  Besure battery dram tube 1s securely attached

‘o [f battery is removed from tractor for storage; do Aot :"-3'

store battery direotly on conorete or damp surfaces

'ENGINE OIL.

" Drain oil (wrth englne warm) and replace thh clean englne '

; sectlon cf thls manuai)

" CYLINDERS =~
e -Flemove spark plug(s) e i L
6o Pour one ounce of 01l through spark plug hole(s) lnto, -

oil. - (See “ENGINE" in the Customer Ftespons;bllttles

v cylrnder( )

Tumn rgnmon keyto ‘tSTAFtT” posrtlon forafew seoonds
-to distribute oil. - 5 R

o .._Fteplace wrth new spark p[ug( ) ...- ‘

e 'Do'not store gasollne rom one season to another

e "--"Fteplace your. gasollne can if: your car starts to tust.

- ~Rust and/or dirt i in'your gasoline will cause problems..-

s - I posslble store. your tractor. tndoors and coveritio .

'”JMPORTANT

giver protectron from dust and dirt.’

o _-3;-4 - Cover your tractor with a suitable protectlve cover that

-.does not retain moisture. :Do:not usé plastic. Plastic
-~ cannot breathe which allows condensatlon to form and
- will cause your: tractor to- fust:’ - '

: _:AND EXHAUST AREAS AHE STILL WARM

NEVER COVER TRACTOH WHlLE ENGINE R
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T

 PROBLEM

CoRRECTION

" Engine continues to run

B

when operator leaves seatf

Falty operator-safety presence control system, "

- Check wiring, switches and"connections. ot
.- corrected, contact an authonzed semce center/

when turning engine.
HOFFH f R

: ;:'posmon for 3{) seconds before stoppmg engme

. - with attachment clutch .- department
Ll engaged o ' :
- Poorcut-uneven A Worn, bent or ioose blade B P Replace blade T:ghten b!ade boit
"' -2." Mowerdeck not level. . ' s 2 Level mower deck,
3. Buildip of grass, Ieaves anci trash under mower 3. Clean Underside of mower housmg
4. - Bent bladé mandrel, e " 1:-4. . Replace blade ‘mandrel. .
5., Clogged mower deck vent ho|es from buﬁdup of ~f. 8.0 Ciean around mandrels to open vent holes.-
2 gress [eayes “and trash around mandrels. oo e R R :
Mower blades w:ll not’ 1 __'Obstructlon in clutch mechamsm 1,77 Remove obstruction.. i LT
rotate - 2. Wom/damaged mower dnve Belt. “ 2. Replace mower drive _b'eit.
(3. Frozen idier.pullgy.: 3. Replace idler pulley. -7
" 4.- Frozen blade r_na_ndrel L Replace 'blade fnandrel:"
Poor grass discharge '] 1. Engine speed tbo'slow 2 I '.Place thrott!e controi in "FAST“ posmon "
)2 L Travel! speed too fast. -2, Shift to slower speed.: ! N
3. -Wet grass: - : 30 Allow grass to dry before’ mowmg
4. Mower deck not Ievel : o ., 4. Level mower deck. * _
B Low/unaven tire air pressure RO * 5. "Chack tires for proper air pressure o S
6. Worn, bent or [oose blade. - R AT AN Replace/sharpen blade: Tighten b!ade bolt. ST
T Buildup of grass, leaves and trash under mower. 7. .Clean 'underside of mower housmg S
8. Mower drive belt wom, : "8, 'Replace-mower drive’ belt:
‘9. " Blades improgerly. ms!a[led 9.~ Reinstall blades sharp’ edge down
10. - Improper blades used. ; : 0. Replace with blades listed in‘this manual.” - -
11, Clogged mower. deck vent ho]es from bu:ldup of 11, ' Clean arolnd mandrels {6 open vent holes.
Uil grass, Ieaves_ and trash around mandrels. - L L T '
. Headlight{$) not working " {- 1 E'Swﬁch is "OFF" ' AL Turn switch liC)'N“ SRR AP
{if so equipped) . +1 2. Bulb(s) burned out "2, 'Replace bulb(s). -
- - 3. Faulty light switch: - 3.7 Checkifeplace I|ght sw;tch
4. Loose or damaged wznng -4, ~.CheckK wiring ‘and connecuons
B Blown fuse B Reptace fuse. -
Battery will not charge ] 1. Bad battery cell(s) _ B Replaée battery. . L
C e el Poor cable connectlons : :-2." -~ Check/cieaf all connecttons
13 Fallty ‘reguiator ({if so equapped} 3. Réplacé regulator.
40 Faulty aEternator : T4 Rep!ace alternator. -
.Engine “backfires” + 21 A0 :Engme throttle control not set at "SLOW" ' Move throttle control to “SLOW" posmon ‘and aIEow

L _.to tdle for 30 seconds before stopprng englne :

e
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~ TRACTOR - - MODEL NUMBER HD3K4ESA

. SCHEMATIC

BATFEFIY

-+ FUSE 30 AMP. . STARTEH

| c'LUTb'H]BRAKE""
T (PEDALUP)

SOLENOID

SEAT SWITCH
(NOT OCCUPIED)

IGNITION: -+
CSWITCH &

BLACK ~

' --.'.---GROUNDING S,

_ATTACHMENT L ;
- CONNECTOR -

S CLUTCH
" (CLUTCH'OFF)

SPARK @
LG @

S UUBLUE

. AFTERFIRE SOLENOID T
e CHAFIGING SYSTEM OUTPUT :
AMP DG @ 3500 RPH

28 VDLTS AC MIN @ 3600
[CHARGING SYSTEM DISCONNECTED)

1/
il
Q

. ORANGE s : : S SR
LR ‘. LIGHTING SYSTEM OUTPUT ~ o ‘_ _=;-_L';-—-——"-¥' 1
5 AMP AC @ 3600 RPM "2 TN "’

— N'dri"'hEMbI/A'éLé 25
CONNECTIONS -

- "‘:IFIEMOVABLE YOUH_-THACTOR IS EQUIPPED WITH :
g g CONNECTIONS A SPECIAL ALTERNATOR SYSTEM.: /7 s
e et S - THE LIGHTS ARE NOT CONNECTED *
| _ !GN!TIOI\I SWITQH___ WIRENG INSUL ATED CLIPS 1(')% I;I-IEE IEC?‘I’I[—%I!ECT\T. gggé—gﬁgE THEI.R_ o
POSITION | CIRCUIT | “MAKE” | - * NOTE: IF WIRING INSULATED - * 'BECAUSE OF THIS, THE BRIGHTNESS
| GOFE |GEMEL]TNONE Sy :_:CLIPS WERE -REMOVED FOR"® _Z --'-_'QF THE LIGHTS WILL CHANGE WITH
RUNLIGHT| B+l |~ A+Y -_-_j.;gﬁ@&%%%%%g&%gg% EVIIIE%IEMSPESE%HQE #\%HE\] EIISE LIGHTS
RUN b Byl L NONE | :
START 1B : s NoNE _..PROPERLY SECURE YOUR ~ SPEEDED UP, THE LIGHTS. WILL _
et e LT s WIRING - BECOME THEIR BRIGHTEST: "
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REPAIR PARTS RPN |
" L TRACTOR - - MODEL NUM
? '_.”'ELECTRICAL' o

NO

70 -
: "'-:'_'._-_":':'_'NOTE Al component dﬁmenssons gsven m U S xnches

R DESCRIPTION

NO

_146139 _
;;74760412_:
18091016 "
10040400
73220400 .
-109238X
144940
- 109596X
147688 "
153664 .
710090400 "
~.73350400.
136850~
41524
4799
146147
108824X
- 42074 -
121805 -
140801 -
24211
1412267
,:122147x:-+
;-17021008
140336 .
+109553X
151212
71110408 -
131563 .
148673
73640400 .
140844
141940+

141164

- Fastener Snap-in E

Battery 12 Volt 25 Amp

_. ;‘_Bo!t Hex Hd 1/4-20unc X 3/4

" Washer9/32 X 5/8 X 16 Ga . .+ -
-Washer Lock -Hvy Helical 1/4- -
““Nut Fin Hex 1/4-20 Unc o

- ~Tube Plastic 12" -1

-:Case Battery w/2 Hoies w Bnty

Clamp'Hose Olive -

Switch Interiock Push I'n'

- Washer Lock'1/4 - N A T
- NutJam Hex 1/4- 20 Unc > -3. L

‘7 Harness Socket nght

- Bulb, Light # 1156 -

Cable Starter 6ga: 111| Hed .

Cable Battery 6 Ga Red: w/16 W{I‘e S e
“Fuse 30'Amp-Auto Green -

" Cable Ground 6ga. 12"biack )
~ Switch Plunger.Nc Gray . - o R
‘Switch lgn 4 Pos W/L P/L .' ER s
~Nut'Ignition- S o

“Cover Sw Key " R
“Key Ign Molded Generlc R T e
. Screw Hex Tapping #-10- 24 Unc x 1/2' SR

- Bracket Switch Interlock

. Bwiich Interlock 4 Term :
“Harnessign -

‘Bolt Fin Hex 1/4- 20uncx 1/2

“Cover Termlnal F{ed

Solenoid =

Nut Keps Blk Fin Hex 1/4 20 Unc X 1/2 i _'
'."-"Adapter AmmeterRectanguIar B PR

+ Protection'Loop: = .
Hamess Eng LT P/L

1 xnch 254 mm

EF{ HD3K4E9A B







REPAH%PARTS S e S
| TRACTOR - MODEL NUMBER HD3K4E9A
CHASSIS AND ENCLOSURES '

| *KEV* pagv;f“t~= | 'fi:e S
NO No. 'DESCRIPTION

o .'..-151169 Chass:s W!dmt 11Ga 1996
1140356 Drawbar Stretch 94 e e
3 1_7490612 Screw Thdrol. 3/8-16 x3/4 Ty-Tt ‘-ﬁ; T
19131216° . Washer 13/32 X 3/4X16 Ga.. .
145206 - . Saddle Fender Shift Flat:;
: _:126471)( - Clip Insulator 406 Mtg Hoie _
©9.140072 o Dash Private Label : v R T
10 -_.72140608 '.'-"';_Bolt RdHd Sgnk. '3/8- 16 Uncx1 P R T WIS
1:.146965. ‘Panel Asm. Dash Lh. A
7145660 - Clip Tinnerman Gnle P/L _
L 146959_';_ . " Panel Dash Bh=: DL,
17490608 - Screw.Thdrol. 3/8 16 X 1/2 Ty Tt RECERN o
- +139394X550 - Hood Pnt Steel Private Label
-145210 22 Plate Mtg Battery/Fuel Tank I :
. 124028X 0 Bushing- Shap-Nyl: BIK Fuel. Lme B T L
74780616 Bolt Fin Hex . 3/8-16 Unc x 1 Gr. 5 o i ol 7
19131312 Washer 13/32 x 13/16 x 12 Ga, - /0 0 v
73800600 - Nut:-Lock Hex w/lnsért 3/8 16 UNC-3-_ R
1401417+ - Grill Private Lable Blk = S
140273 “Lens Grille Private’ Iabel :
- 140001X428 - Fender Asm LT w/Shift MS~428
139976 ... Bracket Fender Support . .
B 145244)(428- Footrest Pnt: Lh-Ms-428 - : _ Bl
145243X428 ‘Footrest Pnt. Rh Ms-428 . R e
72110606 - Bolt RdHd 'Sht. Sqnk. 3/8- 16x3/4_.-1’_. S
©°17490508 ... .Screw Thdrol: 5M16-18x1/2 Tyt = = =
139886 " Bracket Asm. Pvi. lLh Mwr. Rear : ,.:'-; L
139887 -7 Bracket Asm. Pvt..Rh er Rear S
139977, .~ - Spacer Fender Lt~ w '
138978 .- Plate Exiension Fender L’i :
138096 ¢ ' Fastener, Push-in -
~ 17400412 .- Screw Hex Wsh. Thdroi 1/4 20 x 3/4
142779 Brace i
73800400 Nut Lock Hex. W/Ens 1/4-20
+. 19091416 . Washer 9/32 % 7/8 X 16 Ga
144697 . v -Bracket Grille LH -
217030814 Screw.Lock Sp[der #8 X 7/8
144696 -+ .- Bracket; Grille RH
74780412 Bolt Fin Hex'1/4-20 X 75 :
17450127 - Air Duct Private Label ER O
- 72140606 - Bolt RdHd Sqnk. 3/8- 16uncx 3/4 - o
19171416 - Washer 17/32 x 7/8 x 16 Ga
y 73510400_-- Nt Keps Hex 1/4-20 UNC
'-'_73680600 .-+ Nut.Crownlock 3/8-16 UNG
BNy ;_150556 ';.Bracket Chassis- Front 7 Ga
'134014 P!ug Dome Black s

i NOTE Al component d:mensuons g;ven m U S mches':' .:
; 1mch 254mm i - e
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25 106888X | Spring Rod Brake 200 Zine .72 19132012

87 1572H " PinRol3/16X 1"+

-REPA!R PARTS
Lo TRACTOR - MODEL NUMBER HD3K4E9A
= D'HNE = '

KEY PART - - oo "'_._'KEV PART | s
~NO.  NO. _DESCR!PTION i ~ NO. No. - _-.-:DESCR,PTION

1. 145605 - . .Transax!e 6Sp Dana Model Lol 47 127783 _:.PuEEey idlerVGroove Plasttc S
BT - 'Number4360-96 - Do 48 123789X . 'Bellcrank Asm Clutch -
2 146682 © . Spring Refum Brake . 0 490-123205X. ¢ Retainer Belt Style Spring- e
w008 123666X - Pulley Transaxle - o o 060 74760624 . ';Z_Bolt Hex Hd 3/8-16unc X1-1/2 .
-4 12000028 - ‘. Ring Retainer - S ST 051736808007 1 Nut Grownlock 3/8-16- Unc '
5’ 121520X . - Strap Torque 30 Degrees * .~ = 52 73680500 - Nut Crownlock 5/16-18 .
6 - 17490512 - Screw.Thdrol 5/16-18 X 3/4 TY‘I'_-'_ S0 883108710X o LinK Cluteh 7 66
~ 8 .-1410083. " 'Rod Shift Bk Dana "= . '65.°105709X. . Spring Retum’ Clutch 6 75
10 76020416 . Pin Cotter1/8 X1.Cad ‘. .56 74760620 - Bolt Fin Hex.3/8-16 X 1-1/4-.
11 - 105701X ‘ Washer Plate Shf 388 Sq Hote S 570130801 o V-Belt Ground Drive 9525

12 19151216 - Washer15/32 X'3/4X 16 Ga * ~. . 58..-127274X - .. Keeper Belt'BH LT Pnt/zinc 16g RRCHTE

13 74550412 Bolt:1/4-28unf Gr8 w/Patch™ " 0 UB9° 140312 ©0 7 Keeper Belt Chassis Span Ctr
.14 10040400 - Washer Lock Hvy Helical 474 - 6117490612 ;" -Screw Thdrol 3/8-16x3/4 Ty« e
15 74490544 Bolt Hex Flghd 5/16-18 Gr.5:: - ... +62 '8883R. .-« . Cover Pedal'Blk Round
18 74780616 - Bolt Fin Hex 3/8- 16uncX1 Gr5 Sie 0680140186 0 Engine Pulley LT/YT.
--19 73800600 - 'Nut, Lock 3/8-16" S840 71170764 Bolt Hex 7/16-20x4 Gr5

21 106933X KnobRd1/2-13 PlstcThds Bik 8510040700 . Washer Lock Hvy Hicl Spr 7/16"":‘ SR
22 130804 - " RodBrakelT.: & S 66700153400 s Keepér Belt Engine LH LT .- -

24 73350600 - . Nut HexJam 3/8- 16 Unc sl T 2700 134683 0 Guide Belt Mower Drive RH

26 19131316 - '.Washer13/32x13/16X‘[6 Ga . .74.109502X 7 Spacer Axle Lo
27 . 76020412 'Pin Cotter1/8:X 3/4 Cad . RURRTE L 75 121749X 7 Washer: 25/32, X‘I 1/4)( 16 Ga e
28 145204 - . Rod Brake Parking LTAT 776712000001 0 E-ring #5133-75 0 0 By
29 71673 - - ‘Cap Brake Parking Black " 33-'- 77 :123583X: - o Key Square 20 X 1845/1865 :
30 130807 .. - Bracket Transmission:: e 78121748X - Washer 25/32X1-5/8X16 Ga :
.31 127275X . KeeperBeltLH14 Ga.~ =~ . - 80131487 . -Arm, Shift Transaxle - Lo
32 74760512 - Bolt Hex Hd ' 5/16- 18x3/4 con e LB 136938 e Shaft Asm. Cross _

34 151128 - Shaft'Asm Pedal Foot: " -~ .- 827 123782X. . Spring, Torsion' .
35 120183X - - Bearing NylonBlk6291d == o0 83 19171216 '---Washer17132x3/4x16 Ga
36 19211616 - -~ Washer21/32 X 1. X116 Ga Lt 840132183 - Rod, Tie

.86 71208 - Bushing,Rod’ 43 T
28719212016 7 Washer 21/32 X 1 1/4 %16 Ga SN
o 88'-'--'12000008 . Ring, Clip - : : S

38 123674X - - PulleyidlerFlat. .o
39 74760644 - . Bolt Fin Hex 3/8- 16unc X 2-3/4 g
- 40 4470J - Spacer.Split 395 X 59 sz : : s
~ 41 153399 . Keeper BeftRetainegr - w000 089139964 1 Console, Shtft
4219131312 " Washer13/32 X' 18/16 X142 Ga B R 124346){ e Nut; Seif-Thd 1/4 P
. 44 105708X .- - Bearing Nyl 503 X628 X1 25 4107476081200 .-'Bolt Fin Hex'3/8- 16uncx3/4
. 45 110812X - Washer Hardengd SRR Sl ;.116 72110610 g -.._.'Bolt Rdhd San3/8 A16X1.25 -
46 12000039 - Ring Klip #t5304-50.. .~

1 lnch 254 mm

.- Washer 13/32’ X‘t 1/4 X 12 Ga A i

85 150360~ Nut, Centerlock 1/4-28 Enthd ©

L _.._NOTE Al component dlmensmns g!ve in U S mches
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REPAIR PARTS

STEERING ASSEMBLY

__NO -~NO«

135227

- 6266H
121748X

mmqmmpama

.. 9 3366R- .
© 10 130468

S 1110040600
U 127.73610600
013:110438X
474011056
15 /73901000 .

. 16132624 -
47 1401760
18 B7079
2197 124035X. -
L 20126684
721710040400 1
~022 71100410

23 127501

S 24 109816X
L 95°124086X
260 126847X
27136874
287 19131416
29717490612
3076020412

S 397130465

A4 153721

o4 121232X

47 7 6855M

L0 17490412 ¢
C-00i51. 173800500
/54 74780520
BB 140285 -
457140172

- 149686
';74780616

TRACTOR a MODEL NUMBER HD3K4E9A

CKEY PART
R DESCHIPT!ON e
" Wheel Steenng Ayp/kelch Blk

“Axle Asm Fr LT W/gzks 38/42
" Spindie Asm LH

0140044;;r;
142083 .

135228 -

19272016' e
12000029 Ring Kiip #t5304-75
+Bearing Col Strg Blk -

~"Link Drag-Sol Ball Jt. 20 084
Washer Lock Hvy Hicl Spr 3/8
- Nut Fin'Hex 3/8-24 Unf -

- Spacer Bearing Axie Front -
-Bolt Hex 5/8-11:Unc X 3-1/2 .
-Nut Lock Flange 5/8-11 Unc =

. Cap Wheel SteerAyp e
~Washer:13/32 x 2- 3/8 X8 Ga iy
- Adapter Wheel Strg .= "= 7o

Washer25/32 X1 1/4 X 16 Ga
- Shaft Extension Steering P/L

7" Cap Spindle Fr: Top Blk o T _
SO Fitting Grease - ' T e
Screw Hex Wsh Thdrol 1/4-20 X 3/4 T
~~NutLock'Hex W/ins.:5/16-18 Unc P"- o '
 Bolt Fin Hex 5/16-18 Unc P

- Support Shaft Steerlhg'
- Kit Steering Assembly, Sewlce
_j' Bolt Fin- Hex 3/8- 16unc x:1:Gr. 5"

NOTE AII component dlmensmns glven in U S mchesl :
hnch 254mm :_'_: e :

Spindle Asm RH

'-._Beanng Race. Thrust Harden

‘Washer 25/32 X-1-5/8 X 16 Ga -

“Washer 27/32 X 1- 1/4 X 16 Ga

Pin Axle 5/8 X1 55/1 54 Lg

“Shaft Asm Strg--

“Washer Thrust 51 Sx 750x 033
- Support'Shaft

:Washer Shim. 1/4 X 5/8 X 062
‘Washer Lock Hvy Helical 1/4

Screw Cap Socket Head Phos ¢ & O|| o

. Shaft Asm Pittman’ -
~Nyliner:Snap In-
- Bracket Steering -
" Bushing Link Drag Blk LR
--Gear Sector 22 Teeth - RO
wo-Washer 13/32 X 7/8 X 16 Ga T
- Screw Thdrol 3/8-16x3/4 Ty~tt
. 'Pin'Cotter 1/8 X 3/4 Céad
32 - Rod Tie Wire Form 19 75 Mech
T 860 102803X 0 :
Lo W87 182027
038140045
39719133808 -
G AT 1007140
2420140216 -
43 121749X%

Bushing. Steermg Syl
Screw i

Boot Shait Steering’

‘Clip Timmerman’
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anPmn PAm-s PR =
'rmcmn = MODEL NUMBER H03K4EQA
"'DECALS- H
| 18-

| \ T BTN

~ KEY PART : S S U KEY . PAHT o
. NO. . NO. - '.j ; DESCHIPTION Ll : _NO “NO.. DESCRIPT!ON o
148914~ . " Decal Saddle Inst Oper Enngp P/L =18 152445--:- n-;-Decal Seat Acc:
148801 - Decal Steenng Wheef insert e 19152505 " Decal Replcment Parts B&S 16 HP
152525 ' Decal Hood RH _ L e 388 - Decal Harédle Ut Hetght AdeSt
- 162526 - . Decal Hood LH S <= 133671 o Pad Footrest Ribbed.
138804 .~ " Decal Fender QUICk Shit Rly Yellow So-= 71528367 1 Manual Owner's Enghsh
-148800:--.-" - Deca! Fende Home Depot - o - '_--_;_-j 152337' '-Manuaf Owners Spantsh
141898 - - Decal Caltion Fendar Eng/Sp L =
: 141897 - . Decal Clutch/brake Eng/Sp. .. i ;..Avarlabie accessorres not mcluded w:th tractor
10 148686 - . Detal Sch Ground Drive 42" 2 e o LBD48 42" Show Blade R
- 11148687 . Decal V-Belt Sch- s S j'LSB42 42" Snow Blower:.
12148819 - 'Decal Pni Side S mELCOs -+ Wheel We:ghts
15 137259 - Decal Warning Mutt- Language eG4 T Grass Catcher -
16148803 . ' Dscal Mulch Mur-Bag Hmdpt - = --_'- LCOG "_'Tlre Chalns '
A7 146451 o _---Decal Btry Dngr/Psn P/L Sym Ac SHES R

"_WHEELS AND TIRES R

OB AWM

-_;;;;;xsv“'pgnff e
o NO. MO, DESCRIPT!ON

R :'59192:_ :Cap Valve Tire :
S o2765139 7 Stem Valve - '
8.106222X . Tire FTs 15X 60-6 Serwce

S 74509904 - Tube Front (Servide ltem Onlyy. -
B ;-.106732)(427 Rim Asm 6" frorit Yellow Service .~

e

7

8

6 278H: .. Fitting Grease (Frorit Wheel Only)
BT *-5_106108X427 Rim'Asm 8" rear Yeliow Service L
/9 122082X - . Tire R Ts 20 X-10-8 C-Sarvice .

SRR 1¢ S 17N B ':'.;Tube Rear (Serv:ce ltem On!y)
L 1_1-1!-“104757X CapAxle Blk1'50 X 100" : e
Ll 144334 - ‘Sealant, Tire: (10 oz:Tube) .= -

ReRte 1|nch 254mm fnih

- 9040H - Bearing Flange (Front Wheel Only) -~

NOTE Al component dzmensmns gfven |n U S lnches L e
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REPAIR PARTS e e e
' TF{ACTOR - MODEL NUMBER HD3K4E9A

ENGINE
KEY PART
~.NO. “nNO., - DESCR!PTION
19140310 * " - Control Thich LH Flag 235 .
2 17720410j j ~Screw Hex Thd Cut 1/4- 20x5/8 T
B R " See Engine Breakdown .-
SRS S 137352 ‘o Muffler Exhaust LT.B&S 14HP !C OHV
18272293 .. . “Gasket Eng13131d Tin: Plated

© 14013280324 Nipple Pipe 3/8 Npt X 3" . .~

. -15°-13200800 " - Elbow Std 90 ‘Degree 3/8- 18 Npt
-+ 16-:11050600- -~ Washer Lock Ext Tooth 3/8

18 136718 " - Shigld Heat Lt

-.-.119 - 105839X. . " Receptacle 1/4 turn Dacrotlzed

© .22 149763 - Stud - 1/4 turn :

. 1237150554 " Shield Heat- Brownmg LT/YT S PP
©29 137180 - . Kit Spark Arrestor. (Flat Scm) B R
©30° 127087X. . :* Pinch-Weld Hood R Ceen b

0310140280 - Tank Fuel Front
320140527~ Cap‘Asm. Fuel

33 :123487X-: " ClampHose -~ © . '
85 - 17490512 Screw Thdrol 5/16-18x3/4TYT
37 137040 - 'Line Fuel:20" -

:_- 38 - ok = .-_- . Oil Drain Plug (Order From Engme R '
: L Manufacturer) Ll

40 124028X - Bushing Snap Ny! Blk Fuel Lme
44 17490412 ~Screw Thdrol 1/4-20 x 3/4 - _
o746 19091416 Washer 9/32 x 7/8 x 16 Ga.. AT
- 62.:10040500 . - Washer Lock Mvy Hicl Spr: 5/16 S
7271070512, .. Screw. Hex. Hd Cap 5/16-18 x3/4 - .
el 78 .17490620-' ~-Screw Thdrol 3/8-16x1-1/4 TYTT
81 '128861 T Nut Flange 1/4-20 Staner Nut

NOTE Allcomponentdlmensmnsglven mU S lnches
: 1mch 254mm _ S S
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REPAIRPARTS e e
- THACTOR - MODEL NUMBER HD3K4E9A

LIFT

'ﬁiﬂKEY PAHT s S
o NO -NO. DESCRIPTION

B ;':136973 SR W:re Asm fmer W/Plunger S e T
140278 . " Shaft Asm LftLH- S e
.188284° . :Pin Groove ¢
120000020 ES -fing Truarg #5133 62
19211621 Washer Pltd . 21/32)(1 X2‘l Ga
- 120183X . - Bearing Nylon .~ - it
- 109413X . Grip Handie Blcycie R R e
124526X .- Button Pluhger Black - - R
S 122512X '_ S 8pring Cprsn oo

139865 : " Link'LiftLH
139866 - . Link Lift RH

4930M - Retainer Sprmg _
1272187 - Link Front - L T
273350800 ' NutJdam Hex 1/2 13 Unc '
130171 7 - Trunnion Blk. Zing e
73800800 'Nut Lock W/wsh 1/2- 13unc
139868 - . Arm Suspension Rear '
3146R - ‘Retainer Spring &

140302 .‘Bearing Pvt. Lift Spherlcal
_-73540600 Nut Crownlock 3/8-24

NOTE Al component dlmensmns ngen in U S lnches :
1|nch 254mm s T o

- -Wﬂﬁﬂj”
_Qmﬂmm#wme

e
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28
29

| -"_REPMR PAeTe

TRACTOR - MODEL NUMBER HD3K4E9A

42" MOWEFI DECK

_KEY " PART -
'NoO. '

11
12

13-

14
15

S
17

18
19
20
2

22

24

25
- 28
27

30
31

32
33

35
36
37

© 40
41

- 43

~No.

144393
72140506 .
138017
- 138440 -
4939M -
130832 -
850857
10030800
140296 .
. BladeHigh Perf 42" -
129895 -
137645
128774

- 110485X"
140329
72110610 "
72140505

138498

132827

136888
73680500
134753 .
131267
105304X

123713X

110452X
130068 . -
19111016 A _
- Rod Hinge 42"6 75 Wig™: LN B20 142028 " Trunnion Adj

* Screw Thdrol Hex Head Zing er oo 88.120058X Washer, Smtered :
- Washer Spacer Mower Vented L0 84..144304 - Keeper Balt: Idler Fixed
-Pulley Mandral 42" - A

‘Nut 8/16'Top Lock: Flng . j'- i 128 153390
.- Bolt Rdhd 3/8-16uféx1- 3/4 GrS ST e 130794
... 'Fastner Christmas Tree S T T e T
7 :Puliey ldlet. Flat 3 060 ST

~.Washer 113/32 X 13/16 x 16 Ga i
-~ Nut-Crownlock 3/8- 16 UNC R
“Rod:Pivot-W/nibs

131491

138776 -
129963 -
153535 -
137266 -
- 72110614

133835 .

131494

19131316 .
73680600

133551

140083;:3}_

'VDescmPnon ffe»;ﬁgfigno -No;gdainescmpﬂow

i Mower Housmg o i 44 {14008'8 Guard Mandrel LH Black
- -Bolt Rdhd-8Sgnk 5/16 18unc X3/4 s A8 AAQTH
. Bracket Asm Fr Sway Bar 38/42 S48 1377209 0
... Bracket Asm’ Deck 42" sway Bar 480133944
~= Retainer-Spring ™ : S e 49701330940
_.Arm Suspension Ftear L B0 31340
i Bolt3/8-24 X:111/4 : N
- Washer Lock Hvy 3/8

- ‘Bearing'Ball S _

- Shaft Asm W/lower Beanng S B6 T 122052X -
©Housing Mandrel Vented _ 581140086 -
-+ -Bearing Ball Mandra! B8 141043

Bolt Rdhd Sqnk 3/8-16 X 1. 1/4 ST 680144200
" Bolt Rdhd Sqnk 5/16 18 X 5/8 el T 140407
- Bolt Shoulder: « =~ " L 7200181870 S
- ‘Baffle:-Vortex 42 : o S 78127847
~Nut Crownlock 5/16 1 g UNC e T4 121748X 0 Washer 25732 X 1-5/8X 16 Ga
.- Stiffener Bracket 42" deck - 7512000029 “Ring Klip #15304-75

- Bracket Deflector Mower 42" - 76 2128803 - Bolf Shoulder 3/8:16 Unc 1 44
.. Cap Sleeve 80x 112 Blk' Mower 77 127845 - Keeper Spring 4 000 - :
- Spring Torsion Defiector 2 52 o 7801401790 Lever Asm Clutch anary P/f_. S

.- Nut-Push Phos & Oil - o Y9 27488 Bushing 747 Od X 794 Lg Brass L

Ckev et

- Spring: Retainear 1" Z:ncfcad _
- Screw.Hex Thd Cut

Washer Hardened Smeuer

Roller Asin Cam Follower 42" dec
o Bolt Shidri10-24 Zine Gr 5 42" _:
5169180 """ NutLock #10-24 Uno

Washer Hard Blade Mower Vented' 53131845 Arm AsmPad Brake
54133843 - Washer Hardened:

55140084 - L Arm idler'42"; mower LT/YT

- 8pring:Torsion’ Brakes 42“ sl
~Guard. TUV Idle ST
“Knob'Rd:

* V:Belt Mower
-+ -Rod ' Clutch: Primary 38/42
- Spring Return”
Arm Clutch. Secondary

Stripper Mower Ventad: - O 87 106933X

Shield Deflector Mower 42" Blk _ 780, 153701, - 8pring Clutéh Mower
Washer 1:1/32 X 5/8 X 16 Ga 8173350600 0 “Nut'Hex Jam 3/8 16 Unc

- Bolt Rdhd San 8/8 16 x 2~1/4
:Washer Felt:

© 85 '72'140618__-

.N0s.'8-10, 12-15, 31°and 33) :

Lirn Deick Serv (Std Deck Order.

o seperately ‘gauge wheel o
. ‘components 111- -121 )

Rod Clutch Secondary W/I'lle: Tin ch 55, 4 mm

52139888 . Bolt Shoulder 5/16-18 Unchkz s

-Spacer Retainer Pra Mower .~ = -

7 ‘Mandrel Asm Serwce (Enc!udes _Key S -

:-'-E'I'QI'NOTE AIf..componentdlmens:ons gwen |nUS mches o |






'*"%'-.--:'REPAIR PAm's G
| S TRACTOF{-_{-MODELNUMBER HD3K4E9A

"_TRANSAXLE DANA MODEL NUMBER 4360-96

o Key PART
KE

wNO ' DESCHIPTION
1 132671 :.Housmg, Upper
2 2274J . - Screw, Tappmg, Large
T /420 K :
3 7134400 - Ball, Detent o
4 105904X -Sprlng, Detent
-5 105905X - -Screw, Set- - .
©6° 138235 0 Kit, Shiffer Assembly
. 7134399 " . Boot, Shifter: - S RPN E S
"8 120051% '._”Puck Friction " s
9148266 Bearmg, Flange > .
-10 22250 0 Ring,Retaining = =~
11 134793 . Assembly, Kit, Shlm 625 Shaft Lo
12143679 *. . Gear, Spur; 15 Teeth (2
13 120415X. . Washer, Plain: 632x1 38x 046 R
14 7142674 - Key, Woodruff #9 0
15 106846X . - Assembly, Kit, Input Shaft
16 106095X- . - Pinion; Bevel, 14 Teeth
17 . 105809X - Ring; Hetamlng R
18 .105910X -~ :Chain, 24 Pltches _
19 108911X .- _Beanng, Flange'
- 20 .. 142875 .. QGear, Spur,-14. Teeth
~21 . .148267 - Cotiar Clutch' -
22 138237 Assembly, Kit, Clutch Keys
23 148268 = - . Bearing, Flange .- -
- 24 142676 - 8haft, Intermediate
- 25 . 2244J < Key;: Woodruff #61
26 105916X - Ring; Hetammg :
27 120470X. - - Sprocket 18 Teeth (Reverse)
28 -110070X - - Spacer.
29 142677 - . Gear, Spur, 37 Teeth (1)
30 142681 - _Gear, Spur, 35 Teeth (2=}
31 124644X - Gear, 'Spur,:30 Teeth (3+)
.82 108980X -Gear ‘Spur, 25 Teeth: (4w
33 120406X - - Gear, Spur, 22 Teeth’ 5? S
34" 134796 .. _Gear Spur, 19 Teeth (6% - S
35 105925X . Washer, Plain .640 x 1.37.x.061
36 22324 L 'Washer Plain-.632x 1. 00x.026 - -
37 .108978X - - Spacer 630X 1.00x . 169 P
38 -110079)(' .-Assembly; Gear, Comblnation T

: 12 Teeth and 35 Teeth

| .'3__-:39'_
a0
4

43
Ery

' __'V-KEY PART

TS

oAy

48
49

B2
ae

gee 2

i 3

ey

.. b8

B9
PRRIERRI - 3 §

S 83

L B4

86

NO S DESCHI PTION
124639X-j_- "-'--Shart Idier” e
120472X ;S-Spacer 633x 87x 755
41°.:105928X - Sprocket, 9 Teeth (Heverse)
- 108605X -~ Gear, Bevel; 42 Teeth -
134394 -'3_'-Assembty, Kit, Sh|m 750 Shaft
: 120473X . Shaft, Drive - R
45 . 106596X: - Sérew; Tapplng, Large
Lt L BMB-18 X144 e
142678 . Gear, Splr, 12 Testh’ (1-)
-120407X ."Gear Spur, 20 Teeth (3+)
1085809X .. - __:Gear Sput, 25 Teeth (4+) .
- 120408X - = Gear, Spur, 28 Teeth (5+).
.50 105937X. ' Gear; Spur, 31. Teeth (6 -
=51 2226J 0 . Washer, Plain’ 632 x 1.00 x 060
134401 "_._-Washer, Neoprene
2264 - "Washer, P!a;n 758x1 25x 031
© 54.120474X - Axle, LLH. :
- 110081X-. - - Gear, Miter, 15 Teeth
-105841X: - “Ring, Retammg
110071X . Gear, Spur 32 Teeth
-120952X Shaft Cross
.110082X . Gear, Miter, 15 Teeth
120475X . Axle, R.H.
142680 - -':_Housmg, Lower. e
120961X. - - " Puck, Friction - .7
'7294J 07 Dise; Brake '
: "108989X .-jSpacer
- 85.:120953X - Jaw, Brake _
120954X 1 Pin, Dowel’: o
S 134799 o Screw Tapprng 5/16 18x225
-68-.138244 - Lever, Actuating . el
108996X -~ Washer, Plain 321 x1. 00x 055 _
:120956X - -Bracket, Anti- Ftotatron S :
-':'71 -".73810500 Locknut 5/16- 24
148269 - -'-ﬁSeaI Oib i i
120416)(

e

o : -:'NOTE AII componentdlmensrons g;ven in U S |nches
e 1mch 254mm R BEE
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